Lipid Disorders

2024 Polish recommendations for the management of familial hypercholesterolemia in children and adolescents

Małgorzata Myśliwiec^{1*}, Marta Bandura¹, Anna Wołoszyn-Durkiewicz¹, Matylda Hennig¹, Mieczysław Walczak², Jarosław Peregud-Pogorzelski³, Jolanta Sykut-Cegielska⁴, Maria Miszczak-Knecht⁵, Krzysztof Chlebus⁶, Bartosz Wasąg^{7,8}, Agnieszka Zmysłowska⁹, Maciej Banach^{10,11,12}

¹Department of Pediatrics, Diabetology and Endocrinology, Medical University of Gdansk, Poland

²Department of Pediatrics, Endocrinology, Diabetology, Metabolic Diseases and Cardiology of Developmental Age, Pomeranian Medical University, Szczecin, Poland ³Department of Pediatrics, Oncology and Pediatric Immunology, Pomeranian Medical University, Szczecin, Poland

- ⁴Department of Inborn Errors of Metabolism and Pediatrics, Institute of Mother and Child, Warsaw, Poland
- ⁵Department of Cardiology, Children's Memorial Health Institute, Warsaw, Poland ⁶1stDepartment of Cardiology, Medical University of Gdansk, Gdansk, Poland

⁷Department of Biology and Medical Genetics, Medical University of Gdansk, Poland ⁸Laboratory of Clinical Genetics, University Clinical Centre, Gdansk, Poland

⁹Department of Clinical Genetics, Medical University of Lodz, Poland ¹⁰Department of Preventive Cardiology and Lipidology, Medical University of Lodz, Poland

¹¹Ciccarone Center for the Prevention of Cardiovascular Disease, School of Medicine, Johns Hopkins University, Baltimore, MD, USA

¹²Center for the Atherosclerosis and Cardiovascular Diseases Prevention, Faculty of Medicine, John Paul II Catholic University of Lublin, Poland

Submitted: 24 August 2024; Accepted: 22 November 2024 Online publication: 22 November 2024

Arch Med Sci 2024; 20 (6): 1741–1753 DOI: https://doi.org/10.5114/aoms/196329 Copyright © 2024 Termedia & Banach

Abstract

Familial hypercholesterolemia (FH) is the most common monogenic disease leading to the accelerated development of atherosclerotic cardiovascular disease (ASCVD). Despite increasing medical knowledge, diagnostic testing, and a growing number of therapeutic options, the effectiveness of detecting and treating FH remains highly insufficient. Only early detection (as early as possible) and optimal treatment in pediatric patients will lead to a significant reduction in morbidity and mortality from atherosclerotic cardiovascular disease (ASCVD) in later years. We present the guidelines for the management of FH in children and adolescents in Poland. This document is an update of the 2014 Position Paper of the Lipid Expert Forum.

Key words: familial hypercholesterolemia, atherosclerosis, cardiovascular disease, recommendations.

Introduction

Familial hypercholesterolemia (FH) is the most common monogenic disease, inherited in an autosomal dominant manner, which is caused

*Corresponding author:

Prof. Małgorzata Myśliwiec Department of Pediatrics, Diabetology and Endocrinology Medical University of Gdansk 80-211 Gdansk, Poland Phone: +48 58 349 28 98 Fax: +48 58 349 28 48 E-mail: malgorzata. mysliwiec@gumed.edu.pl



by pathogenic variants in the *LDLR, APOB, PCSK9, APOE,* or *LDLRAP1* genes [1]. FH leads to the accelerated development of atherosclerotic cardiovascular disease (ASCVD) due to persistently elevated levels of low-density lipoprotein cholesterol (LDL-C) from birth [2]. Atherosclerosis in familial hypercholesterolemia progresses slowly and insidiously, reaching an advanced stage before any clinical symptoms appear [3, 4].

Despite increasing medical knowledge, diagnostic testing, and a growing number of therapeutic options, the effectiveness of detecting and treating FH remains insufficient. Globally, it is estimated that fewer than 10% of individuals with FH are diagnosed [2, 5].

The low detection rate is primarily because of the lack of screening programs and the asymptomatic course of the disease at a young age. According to data from the European Atherosclerosis Society FH Studies Collaboration (EAS FHSC) global registry, the average age of diagnosis is 44.4 years [6], while in Poland, it is around 41 years [7]. Diagnostics for FH are most often carried out after the first cardiovascular event. Thus, patients receive treatment as secondary prevention despite the availability of effective and well-tolerated primary prevention.

It is important to note that FH carries many social and economic consequences. The risk of death from cardiovascular incidents is significantly higher and is an independent factor regardless of age, gender, smoking, body mass index, hypertension, or diabetes [8, 9]. Only early detection and optimal treatment in pediatric patients will lead to a significant reduction in morbidity and mortality from ASCVD in later years [10]. An essential aspect of education involves emphasizing the significance of screening in children and cascade screening in families of FH patients.

The recommendations aim to present the current epidemiological situation, guidelines for diagnosing FH in children and adolescents in Poland, and options for effective treatment. This document complements the joint position of the Polish Lipid Association (PoLA), the Polish Cardiac Society, the Polish Diabetes Society, the Polish Society for Laboratory Diagnostics, and the College of Family Physicians in Poland from 2021 [11], updating the 2014 position of the Lipid Expert Forum [12].

Epidemiology and pathogenesis of familial hypercholesterolemia

FH is the most common monogenic disease. Because of its autosomal dominant inheritance, there are two forms of the condition: heterozygous (HeFH) and homozygous (HoFH) [13]. The homozygous form of the disease (HoFH) is classified as a rare disease, occurring from 1 in 160,000 to 1 in 300,000 cases, and results from inheriting pathogenic variants from both parents [14]. It results in highly elevated levels of low-density lipoprotein cholesterol (LDL-C) > 500 mg/dl (> 13.0 mmol/l) in plasma and an accelerated rate of atherosclerosis, with symptoms that can manifest as early as childhood [15]. To date, 6 cases of HoFH have been reported in Poland [16–18].

The heterozygous form is much more common. Based on a meta-analysis of six extensive observational studies, the estimated prevalence of FH in Poland is approximately 1 in 250 individuals between 20 and 79 years of age, with only 4-5% of affected individuals diagnosed [19, 20]. According to the LIPIDOGRAM studies, the prevalence may be as high as 1 in less than 200 individuals [21]. FH is primarily caused by pathogenic variants in the LDLR gene (> 90% of detected cases), followed by variants in APOB (5%) and PCSK9 (< 1%). Autosomal dominant forms of FH include rare (<< 1%), in-frame three base-pair deletion at position 167 in exon 4 of APOE. Finally, rare homozygous LDL-RAP1 variants lead to autosomal recessive hypercholesterolemia (ARH) [1, 22]. Interestingly, causal variants cannot be identified in more than one in five individuals, even when FH diagnostic criteria are met. In such instances, polygenic inheritance may be suspected. Talmud et al. demonstrated that the accumulation of common alleles that mildly elevate LDL-C can increase levels to those observed in monogenic FH, leading to polygenic hypercholesterolemia [23].

Elevated lipoprotein(a) (Lp(a)) levels may account for up to 25% of clinical cases of FH. Lp(a) levels should be measured in all children suspected of FH. If LDL-C is calculated using the Friedewald formula, this value should be adjusted for the Lp(a) result [1, 24]. It is advisable to use direct LDL cholesterol measurement for improved accuracy.

Clinical presentation of familial hypercholesterolemia in children and adolescents

Typically, FH is asymptomatic in children and adolescents. In HeFH individuals, initial symptoms generally appear in the third to fifth decades of life, whereas in HoFH patients, symptoms may emerge within the first two decades [25]. The median LDL-C level is 206.3 mg/dl (5.4 mmol/l) and 558.6 mg/dl (14.7 mmol/l) in HeFH and HoFH individuals, respectively [6, 26]. Genetic variants have a significant impact on the disease phenotype since LDL receptor activity has an impact on the severity of the symptoms [27]. In the null phenotype (LDLR activity < 2%), symptoms manifest very early, with possible in-utero fetal demise [25]. Physical findings may include tendon xanthomas on the ex-

tensor tendons of the hands and feet, the Achilles tendons, xanthelasma on the eyelids, and corneal arcus [28]. Coronary artery disease symptoms typically occur in the fourth decade of life. Studies have shown that FH patients have at least a threefold higher risk of developing ASCVD compared to individuals without the pathogenic variants. However, early detection, treatment, and a healthy lifestyle can significantly reduce this risk [29].

Current guidelines emphasize the importance of initiating lipid-lowering therapy early in children with FH. Therefore, an early diagnosis at 5 years of age is recommended. Consequently, this expert panel supports implementing lipid profile screening during preventive healthcare visits at the age of 6.

Guidelines for conducting lipid profile assessment in children and adolescents

Cholesterol levels fluctuate with age and developmental stages, presenting a specific diagnostic challenge. Total cholesterol (TC) and LDL-C concentrations in serum are lower during the intrauterine period and shortly after birth. Subsequently, these levels rise rapidly within the first week of life, gradually stabilizing by age 2 [30, 31]. In the following years, lipid and lipoprotein levels remain relatively stable until puberty [30, 32]. During adolescence, LDL-C levels decrease by an average of 15% [30, 33].

Lipid profiling involves measuring total cholesterol, triglycerides (TG), and high-density lipoprotein (HDL) in venous plasma, as well as calculating LDL-C and non-HDL cholesterol fractions [33]. The latest guidelines from the Polish Cardiac Society and the Polish Lipid Association also recommend measuring lipoprotein(a) in individuals under 18 for risk assessment, cascade screening, monitoring, and lifestyle modification [34].

Current recommendations indicate that lipid profiling does not necessarily need to be performed in a fasting state. It is supported by studies showing that a slight increase in triglyceride levels after a meal does not significantly affect the results compared to fasting measurements. However, if triglyceride levels exceed 440 mg/dl (5 mmol/l) postprandially, it is advisable to consider repeating the measurement in a fasting state [35]. When making further diagnostic or therapeutic decisions, the lipid profile results obtained twice (within 2 weeks to 3 months) should guide the process [11]. Lipid profiling should not be conducted earlier than 3 months after experiencing an acute infectious illness. Significant alterations in the lipid profile have been observed in patients during the SARS-CoV-2 virus infection. Many reports have shown a transient decrease in HDL-C and LDL-C and an increase in TG and lipoprotein(a). Some sources suggest that higher levels of HDL-C correlate with a milder course of COVID-19 infection [36].

Criteria for diagnosing FH in children and adolescents

In Poland, as in many European countries, familial hypercholesterolemia is often diagnosed too late, frequently when clinical or subclinical atherosclerosis symptoms are already present. Based on available data, the average age of FH diagnosis in Poland is approximately 40 years for adults and around 9–10 years for children. However, it should be underlined that these data come from specialized lipid clinics, so the situation in other healthcare settings may be significantly worse [7].

According to the current guidelines from the American Academy of Pediatrics published in 2011 and updated in 2023, it is recommended to conduct lipid profile screening in:

- children over 2 years old whose parents have been diagnosed with familial hypercholesterolemia,
- children over 2 years old with an unclear family history who present other risk factors, such as overweight, obesity, systolic and/or diastolic blood pressure readings between the 90th and 95th percentiles on three separate measurements, hypertension, diabetes, and low physical activity (< 60 min daily) [37, 38].</p>

In other cases, according to the position of PoLA/CFPiP/PCS, the optimal age for performing a lipid profile is between 9 and 11 years. If lipid levels are within the normal range, the test should be repeated around the age of 18 as these results have the most significant prognostic value for lipid levels over the next two decades [21]. However, the optimal age for screening is a matter of ongoing discussion. Given the ESC/EAS guidelines published in 2019, which emphasize the early adoption of healthy dietary habits and potential statin use for familial hypercholesterolemia in children aged 6 to 10, earlier screening seems reasonable [13]. Given the numerous studies and the access to drug programs with PCSK9 inhibitors (evolocumab) from 10 years of age in Poland, the Expert Panel of this document recommends evaluating the lipid profile starting from the age of 6. Therefore, the treatment may be implemented as soon as possible.

Table I presents the classification of total, LDL and HDL cholesterol published in the Report of the National Education Cholesterol Program (NCEP) – Expert Panel on Blood Cholesterol Levels in Children and Adolescents. The proposed norms are reliable and consistently valid.

The diagnosis of FH in the Polish population is based on adapted criteria from the Dutch Lip-

Table I. The classification of total, LDL and HDL cholesterol published in the Report of the National Education Cholesterol Program (NCEP)

Category	Acceptable	Borderline-high	High
ТС	< 170 mg/dl (< 4.4 mmol/l)	170–199 mg/dl (4.4–5.15 mmol/l)	≥ 200 mg/dl (≥ 5.2 mmol/l)
LDL-C	< 110 mg/dl (< 2.84 mmol/l)	110–129 mg/dl (2.84–3.34 mmol/l)	≥ 130 mg/dl (≥ 3.36 mmol/l)
Non-HDL-C	< 120 mg/dl (< 3.1 mmol/l)	120–144 mg/dl (3.1–3.7 mmol/l)	≥ 145 mg/dl (≥ 3.75 mmol/l)
TG			
0–9 years	< 75 mg/dl (< 0.85 mmol/l)	75–99 mg/dl (0.85–1.12 mmol/l)	≥ 100 mg/dl (≥ 1.13 mmol/l)
10–19 years	< 90 mg/dl (< 1.02 mmol/l)	90–129 mg/dl (1.02–1.46 mmol/l)	≥ 130 mg/dl (≥ 1.47 mmol/l)
HDL-C	> 45 mg/dl (> 1.2 mmol/l)	40–45 mg/dl (1.0–1.2 mmol/l)	< 40 mg/dl (< 1.0 mmol/l)

TC – total cholesterol, LDL-C – low-density lipoprotein cholesterol, non-HDL-C – non-high-density lipoprotein cholesterol, TG – triglycerides, HDL-C – high-density lipoprotein cholesterol.

id Clinic Network and Simon Broome Register. However, the most practical approach in the pediatric population is the framework developed by the Simon Broome Register Group (Table II). These criteria do not account for clinical symptoms in the patient, which rarely appear in children with the heterozygous form of the condition. FH is diagnosed in children based on phenotypic criteria, including elevated LDL-C levels and a family history of elevated LDL-C, premature coronary artery disease, and/or positive results of molecular testing. Children with TC levels \geq 240 mg/dl $(\geq 6.21 \text{ mmol/l})$ and LDL-C levels $\geq 160 \text{ mg/dl}$ (≥ 4.14 mmol/l) have an elevated likelihood of being diagnosed with heterozygous FH [30, 37]. In families where a pathogenic variant has been identified, children should undergo testing even if their lipid profiles appear normal.

Genetic testing is typically performed using DNA isolated from a peripheral blood sample collected in EDTA tubes. However, nucleic acids isolated from buccal swabs can also be used. Molecular testing of probands should allow the identification of genetic variants located within all exons and approximately ± 25 intronic nucleotides of *LDLR*, *APOB*, and *LDLRAP1*, fragments of *APOB* (exon 26: ~c.10438–10757, exon 29: ~c.13009–13301) and *APOE* (~c.225–521) genes. Notably, the test should also enable *LDLR* copy number analysis to detect large rearrangements within the gene. The Human Genome Variation Society nomenclature should be applied to report detected alterations. All variants should be interpreted and classified according to the current guidelines of the American College of Medical Genetics and Genomics (ACMG).

Differential diagnosis of familial hypercholesterolemia

During the diagnostic evaluation of lipid disorders, it is crucial to exclude secondary dyslipidemia. Several factors can elevate TC, LDL-C, and TG levels, occasionally leading to concentrations resembling those observed in FH. Causes of secondary hypercholesterolemia include conditions such as hypothyroidism, nephrotic syndrome, diabetes mellitus, Cushing's syndrome, porphyria, anorexia, and celiac disease [39]. Additionally,

Criterion A	Total cholesterol levels > 290 mg/dl (> 7.5 mmol/l) in adults		
	Total cholesterol levels > 260 mg/dl (> 6.7 mmol/l) in children aged less than 16 years		
	or LDL-C > 190 mg/dl (> 4.9 mmol/l) in adults		
	LDL-C >155 mg/dl (> 4.0 mmol/l) in children aged less than 16 years		
Criterion B	Tendon xanthomas in the patient or tendon xanthomas in a first or second-degree relative		
Criterion C	DNA-based evidence of an LDL-receptor mutation, familial defective Apo B-100, or a PCSK9 mutation		
Criterion D	Family history of myocardial infarction before the age of 50 years in a second-degree relative or before the age of 60 years in a first-degree relative		
Criterion E	Family history of elevated total cholesterol > 290 mg /dl (> 7.6 mmol/l) in an adult first or second-degree relative		
	Family history of elevated total cholesterol > 260 mg/dl (> 6.7 mmol/l) in a child, brother, or sister aged 16 years or younger		
Diagnosis:			
Definitive	A and B or C		
Possible	A and D or A and E		

LDL-C – low-density lipoprotein cholesterol.

prolonged use of certain medications, such as thiazide and loop diuretics, corticosteroids, cyclosporine, estrogens, progestins, retinoids, protease inhibitors, and some psychiatric drugs, including tricyclic antidepressants and selected antipsychotics, can also contribute to elevated lipid levels [11, 12, 40].

Differential diagnosis should incorporate familial combined hyperlipidemia (FCH), particularly in the case of mixed dyslipidemia. This condition is characterized by elevated TG levels and reduced HDL-C levels. The LDL-C levels may be normal, borderline elevated, or high. FCH predominantly occurs in individuals who are overweight or obese and is frequently associated with insulin resistance [33, 41].

Treatment of familial hypercholesterolemia in children and adolescents

Although placebo-controlled studies have not been conducted in children, observational research suggests that early initiation of the therapy can lower LDL-C levels, improve endothelial function, and significantly delay the progression of atherosclerosis. Treatment for children with FH includes a combination of a healthy lifestyle and pharmacological therapy. Patients and their families should be supported by multidisciplinary care teams comprising specialized healthcare professionals, including a specialist physician (pediatrician, diabetologist, and/or endocrinologist, metabolic disease specialist certified by the Polish Lipid Association) psychologist, dietitian, and nursing staff. Genetic consultation is also advisable.

Lifestyle changes should include the introduction and maintenance of a healthy diet, promotion of physical activity, maintenance of a healthy weight, prevention of passive tobacco smoking, and, in the case of adolescents, a strict prohibition on active smoking and alcohol consumption. These changes should be implemented in every child over the age of 2 who has an LDL-C level > 100 mg/dl (> 2.6 mmol/l) and/or has elevated triglyceride levels (children < 10 years with TG \geq 100 mg/dl (\geq 1.1 mmol/l); children aged 10–19 years with TG \geq 130 mg/dl (\geq 1.5 mmol/l)) [12, 42]. Statin therapy should be considered for children aged 6–10 years.

Patient education

Proper education of the patients and their families is crucial in fostering collaboration and adherence to medical recommendations. The patients and their caregivers should be thoroughly informed about the diagnosis, future cardiovascular risk, and available therapeutic options. This knowledge should be communicated by the entire therapeutic team, which includes both physicians and dietitians. Since FH is a chronic condition that often requires lifelong medication starting in childhood, ongoing collaboration with the patients and their families is essential. Therefore, there is a need to provide psychological support, particularly in cases where motivation for the treatment is lacking [11, 43].

Education of healthcare professionals

Diagnosing new patients should take place at various levels of the healthcare system. It is essential to increase the awareness of family physicians and pediatricians regarding FH through educational programs and training within specialty programs. This approach ensures that patients and their families receive appropriate guidance for diagnosis and treatment at every level of care. Since its launch in 2014, the lipidology certification program of the Polish Lipid Association has trained nearly 600 physicians, including many pediatricians. This initiative addresses the significant gaps in medical education concerning FH. Additionally, simple algorithms for recognizing and managing patients with FH should be readily available in medical journals, online platforms, and other media.

Dietary treatment

Dietary intervention should be implemented for every child with dyslipidemia starting from the age of 2. If earlier dietary modifications are considered safe, they should be carried out under the guidance of an experienced specialist in collaboration with a dietitian. Closely monitoring the child's development is essential throughout this process [44]. A low-fat diet is recommended to reduce saturated fat intake to less than 7% of total caloric intake and limit daily cholesterol intake to under 200 mg. It is advisable to increase the consumption of marine fish, vegetables (including legumes), fruits, nuts, and seeds and incorporate plant sterols and stanols (up to 2 g/day) into the diet. Elevated triglyceride levels indicate a need to decrease simple sugar intake, increase dietary fiber and complex carbohydrates, and work towards achieving a healthy body weight [45].

Nutritional interventions are considered the first-line treatment for patients with increased cardiovascular risk, holding particular importance for children and adolescents. Many scientific studies confirm the significant role of dietary patterns; however, large, randomized trials evaluating the reduction of hard endpoints, such as decreased cardiovascular events, are lacking.

The DASH, Nordic, and specific plant-based diets show the most promise for cardiovascular

health in the developmental age, though further research and long-term observation are needed [46]. While the beneficial effects of the DASH and Mediterranean diets are well-documented in adult patients with lipid disorders, this area requires further investigation in the pediatric population. In children, cardiovascular risk factors are assessed, as well as growth, sexual maturation, and neurological development. Consequently, dietary patterns deemed heart-healthy for adults may not be equally beneficial for pediatric populations.

Unfortunately, the effectiveness of a low-fat diet in treating FH is limited. Replacing saturated fats with polyunsaturated fats can reduce LDL-C levels by only about 5–15% [47]. Therefore, pharmacotherapy is essential in managing FH.

Nutraceuticals and modified foods

Recent guidelines recommend considering nutraceuticals as part of lifestyle modification for adult patients with dyslipidemia before initiating pharmacological treatment [11, 48, 49]. Nutraceuticals may be an option for individuals not qualifying for statin therapy, those who decline statin treatment, patients with statin intolerance, or those who have not reached therapeutic targets [11]. Nutraceuticals lead to moderate lipid-lowering effects, can safely support endothelial function and modulate arterial stiffness in adults, provided that they have proven lipid-lowering efficacy, a favorable safety profile (nutrivigilance), and high production guality (free from contaminants) [11]. However, there are limited studies on the effects of nutraceuticals on dyslipidemia in children and adolescents, with most research focused on the role of fiber and plant sterols/stanols.

Plant sterols and stanols

Plant sterols and stanols are bioactive compounds derived from plants, structurally similar to cholesterol. They naturally occur in vegetable oils and smaller amounts in fresh fruits, nuts, grains, and legumes. Sterols can be found in free form or as esters (e.g., fatty acid esters), while stanols are hydrogenated plant sterols. Plant sterols and stanols reduce cholesterol absorption in the digestive tract by competing with cholesterol for attachment to free receptors within intestinal micelles. Consequently, it increases cholesterol elimination from the body [50].

Consuming 2 g of plant sterols daily can reduce TC and LDL-C by around 7–10%, with minimal or no effect on HDL-C or TG levels [51]. However, there are no studies on the long-term cardiovascular effects of plant sterol and stanol consumption. Given the LDL-C reduction and lack of adverse side effects, the consumption of functional foods with plant sterols/stanols (2 g/day with a main meal) is recommended, including adults and children (over 6 years old) with familial hypercholesterolemia [52].

Dietary fiber

The cholesterol-lowering effect of dietary fiber primarily results from its viscosity. Soluble fibers in water form a gel that binds to bile salts in the intestines, increasing their excretion in feces. Since cholesterol is one of the main components of bile, enhanced bile salt excretion implies greater cholesterol utilization for bile production in the liver. The higher the viscosity of the fiber, the stronger its cholesterol-lowering effect [53]. It is recommended to consume adequate amounts of dietary fiber - approximately 10 g at the age of 5, 15 g at the age of 10, and 20 g at the age of 15. Most studies on fiber use in children and adolescents have shown good adherence to the suggested therapy, with adverse effects reported only sporadically [54]. However, data on the safety of long-term fiber treatment in the younger population remains limited.

Red yeast rice extract

Red yeast rice is produced through the fermentation of specific yeast strains, during which monacolin K is generated – a compound structurally and functionally similar to lovastatin. This similarity accounts for its cholesterol-lowering effect, with many reports suggesting that doses below 3 mg/day can reduce LDL-C by approximately 15% to 25% [11]. However, most data on red yeast rice pertain to adult patients [55], and evidence on its safety and efficacy in children is limited [56]. Clinical studies in adults have shown LDL-C reductions without significant adverse effects [55, 56]. Due to its statin-like mechanism, regular clinical and biochemical monitoring is essential [57].

Bergamot

Bergamot, commonly known as *Citrus bergamia*, is a fruit rich in flavonoids. Some compounds exhibit lipid-lowering effects similar to statins by inhibiting [58].

There is also evidence that bergamot may increase cholesterol excretion in the stool, reduce its intestinal absorption, and stimulate bile acid turnover and elimination. Clinical studies on the lipid-lowering properties of bergamot suggest polyphenols derived from this plant (at doses of 500 to 1500 mg/day) can effectively reduce LDL-C levels (with reductions reported between 15% and 40% depending on the study), TG, non-HDL-C, as well as fasting insulin, leptin, and tumour necrosis factor- α (TNF- α). These effects are dose-depen-

dent and influenced mainly by the degree of extract purification [59]. However, data on its use in children are significantly limited.

Berberine

Berberine is an isoquinoline alkaloid derived from various plants, with lipid-lowering effects resulting from multiple mechanisms. Studies suggest that berberine increases the expression and half-life of LDL receptors (LDL-R) on the surface of hepatocytes [60]. It also enhances the transcriptional activity of the LDL-R promoter and stabilizes its mRNA [61]. Additionally, berberine inhibits PCSK9 activity, reducing the lysosomal degradation of LDL-R and increasing its availability in the liver [62].

Supplementation with berberine is associated with reductions in LDL-C levels (15–20% depending on the study) and in TG, as well as increases in HDL-C. Recommended dosages range from 500 to 1500 mg [49].

Despite limited data on its use for lipid disorders in children, studies have found no serious adverse events when using it for diarrhea in this age group [63].

Pharmacological treatment

In the absence of a molecular diagnosis, pharmacotherapy should be considered for children with significant lipid disorders after 6 months of lifestyle modification if therapeutic goals have not been achieved. However, it should be noted that this approach's long-term efficacy and safety have not yet been established. Before initiating the treatment, a thorough assessment should be conducted, considering the patient's age, sex, pubertal maturity, detailed family history, and specific risk factors, such as myopathies as well as liver, kidney, and neurological disorders, severe infections, and metabolic, hormonal, and electrolyte disturbances.

Additionally, it is advisable to determine the initial carotid artery intima-media thickness (IMT) and monitor this parameter throughout the treatment. Although the clinical manifestation of cardiovascular disease in children is rare, first atherosclerotic abnormalities develop already in childhood. Carotid IMT enables identifying the subclinical atherosclerosis. The examination takes approximately 5 min, is easy to perform, and is painless. Common artery IMT complex is measured around 1.5-2 cm below the carotid bifurcation in the end-diastolic phase. The examination should be repeated three times for each site, and the arithmetic mean is calculated. Doyon et al. established the norms in the pediatric population [64]. The results above the 95th percentile are alarming. The deterioration of IMT values may be a valuable argument in discussions with unconvinced parents about the implementation of statin therapy in childhood.

Statins

Statins, HMG-CoA reductase inhibitors, are the recommended first-line therapy for hypercholesterolemia. Treatment should be initiated in children with persistent elevation of LDL-C > 190 mg/dl (4.9 mmol/l) at 6 years of age (according to the 'earlier the better' principle) [13], even in the absence of concomitant risk factors. In contrast, in the case of positive family history of premature cardiovascular disease (< 55 years of age) and one high-risk factor (hypertension requiring pharmacotherapy, renal failure, body mass index (BMI) > 97th percentile) or two intermediate risk factors (e.g. hypertension without pharmacotherapy, HDL < 40 mg/dl (1.0 mmol/l), BMI 95–97th percentile, chronic inflammatory disease, nephritic syndrome), statins should be introduced at LDL-C levels > 160 mg/dl (4.14 mmol/l). In children with molecular confirmation of FH, treatment should be commenced even earlier when LDL-C levels reach \geq 130 mg/dl (3.4 mmol/l) [11]. Besides, it should be emphasized that patients with diabetes should receive pharmacotherapy as soon as their LDL-C exceeds 100 mg/dl (2.6 mmol/l), regardless of their metabolic compensation.

Statin treatment begins with the lowest dose available, typically 2–10 mg/day (depending on the type of statin), taken once daily, often in the evening [12]. The dose is gradually increased until the therapeutic goal is achieved. The total effect of statins on lipid metabolism is observed after approximately 6 weeks. LDL-C concentrations decrease by about 90% after 2 weeks on the appropriate statin dose [30, 65].

The aim of hypolipidemic therapy in the pediatric population is LDL-C < 130 mg/dl (< 3.4 mmol/l, below the 95th percentile) or a reduction of LDL-C levels by 30–50%. In children with diabetes and FH who have a positive family history of coronary heart disease before 40 years of age, it is recommended to achieve an LDL-C concentration < 100 mg/dl (< 2.6 mmol/l) or a reduction of at least 50% [12, 42]. Similar cut-off points for non-HDL-C and TG have not been established to date.

The most common issues regarding hypolipidemic therapy are the gradual increase and administration of too low doses of statins (subsequently sustained for a very long time), as well as insufficient monitoring of therapeutical effects. Ultimately, it leads to the very rare achievement of the therapeutic goal in the pediatric population [7].

Different statin preparations vary in metabolic profile and potency depending on the dose. Ro-

suvastatin is registered for the treatment of hypercholesterolemia from 6 years of age. Available doses range from 5 to 20 mg/day. In HeFH patients aged 6 to 9 years, the recommended dose is usually 5–10 mg daily. For those aged 10 to 17 years, it typically ranges from 5 to 20 mg. The safety and efficacy of higher doses in these age groups have not been studied [66, 67]. The recommended initial dose for atorvastatin treatment is 10 mg/d at the age of 10, which can be raised to 40 mg/day over time [68, 69]. The other therapeutical option is pitavastatin. It is registered for the treatment of hypercholesterolemia from 6 years of age. The maximum dose for children aged 6-9 years is 2 mg/day; for children aged \geq 10 years, it is 4 mg/day. Although fewer studies are available than for rosuvastatin and atorvastatin, it is the third most potent statin, with the lowest risk of side effects and a favorable metabolic profile [70]. Given the good treatment tolerance, it appears reasonable to raise the statin dose until it reaches the therapeutic target.

It is important to assess baseline levels of creatine kinase (CK) activity, as well as liver parameters such as alanine transaminase (ALT) and aspartate aminotransferase (AST) prior to statin therapy. Aminotransferases should be checked 8–12 weeks after statin inclusion and tested every 6 months thereafter. If liver enzyme levels increase 3-fold or higher above the upper limit of normal, it is recommended to withdraw the hypolipidemic treatment or reduce its doses. The aminotransferases must be rechecked in 4-6 weeks [13]. The elevation of liver enzymes is usually transient and resolves within 2-3 months after the medication is discontinued [71, 72]. Besides, it is crucial to determine CK levels before the implementation of pharmacotherapy. If the initial CK value exceeds 4 times the upper limit of normal, therapy should not be introduced [13]. Routine CK check-ups are not recommended unless there are muscle complaints, such as myopathy (muscle pain and/or muscle weakness). However, in the pediatric population, it seems reasonable to check CK after each increase in the statin dose because of the specificity of the age group and caregivers' concerns about the child's development. It is advisable to avoid checking CK levels after intense exercise or in case of other potential causes of increased CK activity, such as an ongoing infection, which can lead to misinterpretation of the results.

It has been established that statins are safe in children. However, there are some contraindications. The most important ones are hypersensitivity to the drug, states of muscle damage, myopathy associated with statin administration, active liver parenchymal disease or persistently high aminotransferase activity, increase in aminotransferase levels 3 times above the upper limit of normal during statin therapy, renal failure, severe infections, major surgeries, major trauma, severe metabolic, endocrine, electrolyte disorders, and uncontrolled epileptic seizures [12].

Moreover, statins may cause a slight increase in serum glucose levels – most pronounced with high doses [73]. Therefore, patients with carbohydrate metabolism disorders, including those with diabetes, should use pitavastatin or a combination treatment with a lower dose of statin with ezetimibe as the first choice and/or intensify the treatment of carbohydrate metabolism disorders.

Pediatricians specializing in FH (typically endocrinologists and diabetologists) should monitor children taking statins regularly, every 3–6 months in the first year and every 6–12 months thereafter, as needed. At the appointments, it is crucial to not only assess cholesterol levels and monitor medication side effects but also evaluate the child's development, stage of sexual maturity, and nutritional status [74].

Ezetimibe

Despite using the maximum dose of statins approved in children, achieving the recommended LDL-C levels may be challenging. In this case, it is advised to introduce ezetimibe, which inhibits cholesterol absorption in the intestines and complements the effects of statins [75]. Regrettably, the use of ezetimibe in children is rare, although it significantly increases the probability of reaching the LDL cholesterol target when added to statins [7]. The combined therapy reduces LDL-C levels by an additional 15–25%, usually achieving the maximum hypolipemic effect within 2 weeks [37].

The recommended dose of ezetimibe is 10 mg daily from the age of 10 years. Treatment with ezetimibe should be implemented under the supervision of a specialist. There are currently scarce data regarding the safety and efficacy of ezetimibe in patients below 17 years old. However, the treatment is very well tolerated. Caution should be exercised in patients with hepatic impairment and malabsorption syndromes. The most common adverse effect is diarrhea, which is usually rare and transient.

PCSK9 inhibitors

PCSK9 is a key protein involved in LDL-C metabolism that binds to LDL-C receptors on the surface of liver cells and in the blood. After binding to LDL receptors (LDLRs) on hepatocytes, PCSK9 and LDL-C are endocytosed and then degraded in lysosomes, leading to a reduction of LDLRs on the surface of liver cells and in the blood, which in turn raises LDL-C levels [76]. PCSK-9 inhibitors (evolocumab and alirocumab) effectively lower LDL-C levels. They lead to LDL-C reduction by 45% to 65% compared to placebo and by approximately 35 to 45% compared to ezetimibe treatment. Therefore, the vast majority of patients (up to 80–90%) attain therapeutic goals. Moreover, PCSK-9 inhibitors have beneficial effects on other lipid profile parameters, effectively lowering non-HDL-C, Apo B, TG, Lp(a) and increasing HDL-C and Apo A1 concentrations [76].

In Poland, the drug program with PCSK-9 inhibitors has been successfully used for several years in adults. Clinical trials showed that these drugs are also safe and highly effective in reducing LDL-C (44.5–46%) in children with HoFH and HeFH [77, 78]. In 2024, the drug program with evolocumab was extended to pediatric patients. The target group includes FH individuals > 10 years of age who do not achieve a therapeutic effect (LDL-C < 100 mg/dl (< 2.6 mmol/l)) despite the treatment with a maximum dose of statin, even without any other hypolipidemic drugs. Besides, it encompasses individuals who developed statin intolerance.

Inclisiran

Inclisiran is a double-stranded small interfering ribonucleic acid (siRNA). The drug interferes with the mRNA of the PCSK9 protein by increasing the number of receptors for LDL-C on the liver surface, effectively reducing its levels [79]. The ORION trial demonstrated a reduction in LDL-C by around 50% and displayed a high level of safety [80, 81]. Since November 2022, inclisiran has been available in Poland for adults in a drug program. A study on the pediatric population with FH is underway [82].

In conclusion, the new drugs may be effective in cases of complete statin intolerance or as a combined hypolipidemic treatment when therapeutic goals are not achieved.

Coordinated care for families with familial hypercholesterolemia

It is crucial to provide coordinated care for the entire family with FH and ensure the continuity of treatment beyond the age of 18. The National FH Center in Gdansk, Poland has been operating since 2020. A similar comprehensive Centre for Rare Diseases that ensures ongoing healthcare of children and whole families with FH has existed since 2017 in the Polish Mother's Memorial Research Institute (PMMHRI) in Lodz. The National FH Center in Gdansk leads the only official registry operating under the Regulation of the Minister of Health of January 8, 2020 [83]. The registry guarantees data collection in accordance with good registry practice and Polish law in order to effectively identify family members for cascade screening. Since 2020, it has supported cascade diagnosis of families in Poland and cooperates with more than 40 centers in Poland. Moreover, it enables care coordination for patients from different parts of the country admitted to lipid clinics during other periods.

The transition from an FH pediatric outpatient clinic to a cardiac center specialized in FH should be completed as soon as the patient reaches the age of majority. The network of pediatric and adult sites treating FH is currently being established in Poland. It should be emphasized that apart from the physician's care, FH centers should also provide dietary and psychological support.

To facilitate communication between a pediatrician and a cardiologist, a patient should receive a transition document upon reaching the age of majority. It should specify the medical facility where the treatment will be continued and include information on the molecular diagnosis and therapeutic interventions to date. This document should be standardized for all centers.

In FH therapy, cascade diagnostics hold utmost importance; thus, screening the proband's family members is necessary. The patient should raise awareness among relatives about the possibility of inheriting the disease and recommend genetic testing. The doctor must ensure that the patient understands the nature of the disease and should emphasize the seriousness of the problem. Providing educational materials and distributing them to family members is advisable. However, encouraging relatives to undergo testing for FH may remain an enormous challenge.

Genetic diagnosis should be conducted in all first-degree family members (including parents, siblings, and children of the proband), regardless of lipid profile results, if a pathogenic variant has been detected. Subsequently, the diagnosis should be extended as far as possible if further individuals harboring genetic variants are detected.

It should be emphasized that some individuals with a confirmed mutation may not present high cholesterol levels. These patients and their families must be monitored regularly every 2–5 years. On the other hand, in a subset of patients with hypercholesterolemia, no pathogenic variants in the FH-associated genes are found, which excludes ADH or ARH. However, if the clinical presentation strongly suggests FH, these patients require the same care as individuals with genetically confirmed conditions [6].

Conclusions

FH is a common lipid disorder characterized by high LDL-C levels and early onset of atherosclerosis, even in children. Unfortunately, it is diagnosed rarely and often too late, leading to serious cardiovascular

 Table III.
 FH patient passport

First name
Last name
Date of birth
Personal ID number
DLCNS scoring
Molecular laboratory tests
Date of the diagnosis
Pharmacotherapy
Date of drug implementation/modification
Drug treatment program
Date of enrollment in the program:
Results before the transition to cardiac care after reaching 18 years of age.
Lipid profile TC(mg/dl)/(mmol/l),
LDL-C(mg/dl)/(mmol/l), HDL-C(mg/dl)/(mmol/l),
Non-HDL-C(mg/dl)/(mmol/l),
TG(mg/dl)/(mmol/l)
IMT: Right (mm) Left (mm)
Echocardiography
Potential cardiovascular events
Side effects during pharmacotherapy

DLCNS – Dutch Lipid Clinic Network Score, TC – total cholesterol, LDL-C – low-density lipoprotein cholesterol, HDL-C – high-density lipoprotein cholesterol, non-HDL-C – non-high-density lipoprotein cholesterol, TG – triglycerides, IMT – intima-media thickness.

incidents already in young adults. In Poland, a limited number of patients receive successful treatment and reach therapeutic targets. Early diagnosis and appropriate treatment of FH in children can significantly reduce the risk of cardiovascular disease and sudden death in adults. It is therefore necessary to introduce screening in the pediatric population to diagnose lipid disorders and then implement a cascade screening of family members to detect the disease. The presented approach can significantly reduce the cost of treating complications associated with untreated hypercholesterolemia.

Various sources, including the National Health Fund, government agencies, academic institutions, and the pharmaceutical industry, should fund FH-related diagnostic, treatment, education, and research activities (Table III).

Funding

No external funding.

Ethical approval

Not applicable.

Conflict of interest

The authors declare no conflict of interest.

References

- 1. Beheshti SO, Madsen CM, Varbo A, Nordestgaard BG. Worldwide prevalence of familial hypercholesterolemia: meta-analyses of 11 million subjects. J Am Coll Cardiol 2020; 75: 2553-66.
- 2. Nordestgaard BG, Chapman MJ, Humphries SE, et al. Familial hypercholesterolaemia is underdiagnosed and undertreated in the general population: guidance for clinicians to prevent coronary heart disease: Consensus Statement of the European Atherosclerosis Society. Eur Heart J 2013; 34: 3478-90.
- 3. Juonala M, Viikari JSA, Rönnemaa T, et al. Associations of dyslipidemias from childhood to adulthood with carotid intima-media thickness, elasticity, and brachial flow-mediated dilatation in adulthood: the Cardiovascular Risk in Young Finns Study. Arterioscler Thromb Vasc Biol 2008; 28: 1012-7.
- Raitakari OT, Juonala M, Kähönen M, et al. Cardiovascular risk factors in childhood and carotid artery intima-media thickness in adulthood: the Cardiovascular Risk in Young Finns Study. JAMA 2003; 290: 2277-83.
- 5. Vallejo-Vaz AJ, Marco M De, Stevens CAT, et al. Overview of the current status of familial hypercholesterolaemia care in over 60 countries – The EAS Familial Hypercholesterolaemia Studies Collaboration (FHSC). Atherosclerosis 2018; 277: 234-55.
- Vallejo-Vaz AJ, Stevens CAT, Lyons ARM, et al. Global perspective of familial hypercholesterolaemia: a cross-sectional study from the EAS Familial Hypercholesterolaemia Studies Collaboration (FHSC). Lancet 2021; 398: 1713-25.
- 7. Lewek J, Konopka A, Starostecka E, Penson PE, Maciejewski M, Banach M. Clinical features of familial hy-

percholesterolemia in children and adults in EAS-FHSC Regional Center for Rare Diseases in Poland. J Clin Med 2021; 10: 4302.

- 8. Yu Y, Chen L, Zhang H, et al. Association between familial hypercholesterolemia and risk of cardiovascular events and death in different cohorts: a meta-analysis of 1.1 million subjects. Front Cardiovasc Med 2022; 9: 860196.
- 9. Wang X, Cai G, Wang Y, et al. Comparison of long-term outcomes of young patients after a coronary event associated with familial hypercholesterolemia. Lipids Health Dis 2019; 18: 131.
- 10. Tokgozoglu L, Kayikcioglu M. familial hypercholesterolemia: global burden and approaches. Curr Cardiol Rep 2021; 23: 151.
- 11. Banach M, Burchardt P, Chlebus K, et al. Wytyczne PTL/ KLRwP/PTK/PTDL/PTD/PTNT diagnostyki i leczenia zaburzeń lipidowych w Polsce 2021. Lekarz POZ Suplement 2021; 4: 1-111.
- Myśliwiec M, Walczak M, Małecka-Tendera E, et al. Management of familial hypercholesterolemia in children and adolescents. Position paper of the Polish Lipid Expert Forum. J Clin Lipidol 2014; 8: 173-80.
- 13. Mach F, Baigent C, Catapano AL, et al. 2019 ESC/EAS guidelines for the management of dyslipidaemias: lipid modification to reduce cardiovascular risk. Atherosclerosis 2019; 290: 140-205.
- Anagnostis P, Antza C, Florentin M, Kotsis V. Familial hypercholesterolemia and its manifestations: Practical considerations for general practitioners. Pol Heart J 2023; 81: 1081-8.
- 15. Ison HE, Clarke SL, Knowles JW, et al. Familial Hypercholesterolemia. GeneReviews® 2022 Jul 7; Available from: https://www.ncbi.nlm.nih.gov/books/NBK174884/
- 16. Chmara M, Zuk M, Mickiewicz A, et al. Molecular basis of familial hypercholesterolemia in Poland – update from the Polish national centre of diagnostics and treatment of familial hypercholesterolemia. Atherosclerosis 2016; 252: e38.
- 17. Kubalska J, Chmara M, Limon J, et al. Clinical course of homozygous familial hypercholesterolemia during childhood: report on 4 unrelated patients with homozygous or compound heterozygous mutations in the LDLR gene. J Appl Genet 2008; 49: 109-13.
- Chlebus K, Żarczyńska-Buchowiecka M, Pajkowski M, Chmara M, Tromp TR, Gruchała M. Homozygous familial hypercholesterolemia due to APOB genetic variant with unusual clinical course. Pol Heart J 2021; 79: 1030-1.
- 19. Chlebus K, Cybulska B, Gruchała M, et al. Prevalence, diagnosis, and treatment of familial hypercholesterolaemia in outpatient practices in Poland. Pol Heart J 2018; 76: 960-7.
- 20. Pajak A, Szafraniec K, Polak M, et al. Prevalence of familial hypercholesterolemia: a meta-analysis of six large, observational, population-based studies in Poland. Arch Med Sci 2016; 12: 687-96.
- 21. Banach M, Jankowski P, Jóźwiak J, et al. PoLA/CFPiP/PCS guidelines for the management of dyslipidaemias for family physicians 2016. Arch Med Sci 2017; 13: 1-45.
- 22. Fellin R, Arca M, Zuliani G, Calandra S, Bertolini S. The history of autosomal recessive hypercholesterolemia (ARH). From clinical observations to gene identification. Gene 2015; 555: 23-32.
- 23. Talmud PJ, Shah S, Whittall R, et al. Use of low-density lipoprotein cholesterol gene score to distinguish patients with polygenic and monogenic familial hypercholesterolaemia: a case-control study. Lancet 2013; 381: 1293-301.

- 24. Averna MR, Cefalù AB. Lp(a): a genetic cause of clinical FH in children. Eur Heart J 2023; 44: 1429-31.
- 25. Varghese MJ. Familial hypercholesterolemia: a review. Ann Pediatr Cardiol 2014; 7: 107-17.
- Tromp TR, Hartgers ML, Hovingh GK, et al. Worldwide experience of homozygous familial hypercholesterolaemia: retrospective cohort study. Lancet 2022; 399: 719-28.
- 27. Di Taranto MD, Giacobbe C, Fortunato G. Familial hypercholesterolemia: a complex genetic disease with variable phenotypes. Eur J Med Genet 2020; 63: 103831.
- Idzior-Waluś B, Sanak M, Starzyk J, Czarnecka D, Waluś-Miarka M. Autosomalna dominująca hipercholesterolemia: niedoceniony problem diagnostyczny i kliniczny. Kardiol Pol 2009; 67: 1015-22.
- 29. Fahed AC, Wang M, Patel AP, et al. Association of the interaction between familial hypercholesterolemia variants and adherence to a healthy lifestyle with risk of coronary artery disease. JAMA Netw Open 2022; 5: e222687.
- 30. Goldberg AC, Hopkins PN, Toth PP, et al. Familial hypercholesterolemia: screening, diagnosis and management of pediatric and adult patients. Clinical guidance from the National Lipid Association Expert Panel on Familial Hypercholesterolemia. J Clin Lipidol 2011; 5 (3 suppl): S1-8.
- 31. Nielsen ST, Lytsen RM, Strandkjaer N, et al. Significance of lipids, lipoproteins, and apolipoproteins during the first 14-16 months of life. Eur Heart J 2023; 44: 4408-18.
- 32. Lauer RM, Barness LA, Clark R, et al. National Cholesterol Education Program (NCEP): highlights of the Report of the Expert Panel on Blood Cholesterol Levels in Children and Adolescents. Pediatrics 1992; 89: 495-501.
- Kwiterovich PO. Recognition and management of dyslipidemia in children and adolescents. J Clin Endocrinol Metab 2008; 93: 4200-9.
- 34. Sosnowska B, Stepinska J, Mitkowski P, et al. Recommendations of the Experts of the Polish Cardiac Society (PCS) and the Polish Lipid Association (PoLA) on the diagnosis and management of elevated lipoprotein(a) levels. Arch Med Sci 2024; 20: 8-27.
- 35. Langlois MR, Chapman MJ, Cobbaert C, et al. Quantifying atherogenic lipoproteins: current and future challenges in the era of personalized medicine and very low concentrations of LDL cholesterol. A Consensus Statement from EAS and EFLM. Clin Chem 2018; 64: 1006-33.
- Chidambaram V, Kumar A, Majella MG, et al. HDL cholesterol levels and susceptibility to COVID-19. EBioMedicine 2022; 82: 104166.
- 37. Daniels SR, Greer FR. Lipid screening and cardiovascular health in childhood. Pediatrics 2008; 122: 198-208.
- 38. Gidding SS. To screen or not to screen: that is the cholesterol question. Pediatrics 2024; 154: e2024068548.
- Iwańczak B, Matusiewicz K, Iwańczak F. Clinical picture of classical, atypical and silent celiac disease in children and adolescents. Adv Clin Exp Med 2013; 22: 667-73.
- 40. Ito MK, McGowan MP, Moriarty PM. Management of familial hypercholesterolemias in adult patients: recommendations from the National Lipid Association Expert Panel on Familial Hypercholesterolemia. J Clin Lipidol 2011; 5 (3 Suppl): S38-45.
- 41. Freedman DS, Mei Z, Srinivasan SR, Berenson GS, Dietz WH. Cardiovascular risk factors and excess adiposity among overweight children and adolescents: the Bogalusa Heart Study. J Pediatr 2007; 150: 12-17e2.
- 42. Stolarz-Skrzypek K, Czarnecka D, Pietrzyk J. Prewencja miażdżycy u dzieci – rola statyn i kwasu acetylosalicylowego. Przegl Lek 2013; 70: 57-64.

- 43. Sarkies M, Jones LK, Pang J, Sullivan D, Watts GF. How can implementation science improve the care of familial hypercholesterolaemia? Curr Atheroscler Rep 2023; 25: 133-43.
- 44. Peterson A, McBride P. A review of guidelines for dyslipidemia in children and adolescents. WMJ 2012; 111: 274-81.
- 45. Obarzanek E, Kimm SYS, Barton BA, et al. Long-term safety and efficacy of a cholesterol-lowering diet in children with elevated low-density lipoprotein cholesterol: seven-year results of the Dietary Intervention Study in Children (DISC). Pediatrics 2001; 107: 256-64.
- 46. Capra ME, Monopoli D, Decarolis NM, et al. Dietary models and cardiovascular risk prevention in pediatric patients. Nutrients 2023; 15: 3664.
- 47. Andruszkiewicz K, Śliwińska A, Małgorzewicz S. Model żywienia osób z pierwotną hipercholesterolemią rodzinną. Forum Med Rodz 2014; 8: 127-34.
- 48. Catapano AL, Graham I, De Backer G, et al. 2016 ESC/ EAS Guidelines for the Management of Dyslipidaemias: The Task Force for the Management of Dyslipidaemias of the European Society of Cardiology (ESC) and European Atherosclerosis Society (EAS) Developed with the special contribution of the European Association for Cardiovascular Prevention & Rehabilitation (EACPR). Atherosclerosis 2016; 253: 281-344.
- 49. Cicero AF, Colletti A, Bajraktari G, Descamps O, et al. Lipid lowering nutraceuticals in clinical practice: position paper from an International Lipid Expert Panel. Arch Med Sci 2017; 13: 965-1005.
- 50. Devaraj S, Jialal I. The role of dietary supplementation with plant sterols and stanols in the prevention of cardiovascular disease. Nutr Rev 2006; 64: 348-54.
- Musa-Veloso K, Poon TH, Elliot JA, Chung C. A comparison of the LDL-cholesterol lowering efficacy of plant stanols and plant sterols over a continuous dose range: results of a meta-analysis of randomized, placebo-controlled trials. Prostaglandins Leukot Essent Fatty Acids 2011; 85: 9-28.
- 52. Gylling H, Plat J, Turley S, et al. Plant sterols and plant stanols in the management of dyslipidaemia and prevention of cardiovascular disease. Atherosclerosis 2014; 232: 346-60.
- 53. Vuksan V, Jenkins AL, Rogovik AL, Fairgrieve CD, Jovanovski E, Leiter LA. Viscosity rather than quantity of dietary fibre predicts cholesterol-lowering effect in healthy individuals. Br J Nutr 2011; 106: 1349-52.
- 54. Ribas SA, Cunha DB, Sichieri R, Santana Da Silva LC. Effects of psyllium on LDL-cholesterol concentrations in Brazilian children and adolescents: a randomised, placebo-controlled, parallel clinical trial. Br J Nutr 2015; 113: 134-41.
- 55. Li Y, Jiang L, Jia Z, et al. A meta-analysis of red yeast rice: an effective and relatively safe alternative approach for dyslipidemia. PLoS One 2014; 9: e98611.
- 56. Guardamagna O, Abello F, Baracco V, Stasiowska B, Martino F. The treatment of hypercholesterolemic children: efficacy and safety of a combination of red yeast rice extract and policosanols. Nutr Metab Cardiovasc Dis 2011; 21: 424-9.
- 57. Banderali G, Capra ME, Viggiano C, Biasucci G, Pederiva C. Nutraceuticals in paediatric patients with dyslipidaemia. Nutrients 2022; 14: 569.
- Di Donna L, De Luca G, Mazzotti F, et al. Statin-like principles of bergamot fruit (Citrus bergamia): isolation of 3-hydroxymethylglutaryl flavonoid glycosides. J Nat Prod 2009; 72: 1352-4.

- 59. Cicero AFG, Fogacci F, Stoian AP, et al. Nutraceuticals in the management of dyslipidemia: which, when, and for whom? Could nutraceuticals help low-risk individuals with non-optimal lipid levels? Curr Atheroscler Rep 2021; 23: 57.
- Lee S, Lim HJ, Park JH, Lee KS, Jang Y, Park HY. Berberine-induced LDLR up-regulation involves JNK pathway. Biochem Biophys Res Commun 2007; 362: 853-7.
- 61. Kong W, Wei J, Abidi P, et al. Berberine is a novel cholesterol-lowering drug working through a unique mechanism distinct from statins. Nat Med 2004; 10: 1344-51.
- 62. Cameron J, Ranheim T, Kulseth MA, Leren TP, Berge KE. Berberine decreases PCSK9 expression in HepG2 cells. Atherosclerosis 2008; 201: 266-73.
- 63. Yu M, Jin X, Liang C, et al. Berberine for diarrhea in children and adults: a systematic review and meta-analysis. Therap Adv Gastroenterol 2020; 13: 1756284820961299.
- 64. Doyon A, Kracht D, Bayazit AK, et al. Carotid artery intima-media thickness and distensibility in children and adolescents: reference values and role of body dimensions. Hypertension 2013; 62: 550-6.
- 65. Daniels SR, Gidding SS, De Ferranti SD. Pediatric aspects of familial hypercholesterolemias: recommendations from the National Lipid Association Expert Panel on Familial Hypercholesterolemia. J Clin Lipidol 2011; 5 (3 Suppl): S30-7.
- 66. Summary of product characteristics Roswera.
- Rosuvastatin description of the substance Drug Index MP. Available from: https://indeks.mp.pl/leki/desc. php?id=7934
- Atorvastatin description of the substance Drug Index MP. Available from: https://indeks.mp.pl/leki/desc. php?id=93
- 69. Summary of product characteristics Atoris.
- 70. Summary of product characteristics Pitamet.
- 71. Avis HJ, Vissers MN, Stein EA, et al. A systematic review and meta-analysis of statin therapy in children with familial hypercholesterolemia. Arterioscler Thromb Vasc Biol 2007; 27: 1803-10.
- 72. Arambepola C, Farmer AJ, Perera R, Neil HAW. Statin treatment for children and adolescents with heterozygous familial hypercholesterolaemia: a systematic review and meta-analysis. Atherosclerosis 2007; 195: 339-47.
- Drzewoski J. Stosowanie statyn a ryzyko zachorowania na cukrzycę typu 2 – czy mamy się czego obawiać? Diabetol po Dypl 2010; 7: 48-9.
- 74. O'Gorman CSM, O'Neill MB, Conwell LS. Considering statins for cholesterol-reduction in children if lifestyle and diet changes do not improve their health: a review of the risks and benefits. Vasc Health Risk Manag 2011; 7: 1-14.
- Ramaswami U, Humphries SE, Priestley-Barnham L, et al. Current management of children and young people with heterozygous familial hypercholesterolaemia – HEART UK statement of care. Atherosclerosis 2019; 290: 1-8.
- Dragan S, Serban MC, Banach M. Proprotein convertase subtilisin/kexin 9 inhibitors: an emerging lipid-lowering therapy? J Cardiovasc Pharmacol Ther 2015; 20: 157-68.
- 77. Daniels S, Caprio S, Chaudhari U, et al. PCSK9 inhibition with alirocumab in pediatric patients with heterozygous familial hypercholesterolemia: the ODYSSEY KIDS study. J Clin Lipidol 2020; 14: 322-30.e5.
- 78. Santos RD, Ruzza A, Hovingh GK, et al. Evolocumab in pediatric heterozygous familial hypercholesterolemia. N Engl J Med 2020; 383: 1317-27.

- 79. Mickiewicz A, Marlęga-Linert J, Fijałkowski M, Szymański F, Filipiak KJ, Gruchała M. Inklisiran – rewolucja w leczeniu hipercholesterolemii? Kardiol Inwazyjna 2021; 16: 150-4.
- 80. Ray KK, Wright RS. Plain language summary of results from ORION-10 and ORION-11: two studies to learn how well inclisiran works in people with high cholesterol. Future Cardiol 2023; 19: 175-84.
- 81. Ray KK, Troquay RPT, Visseren FLJ, et al. Long-term efficacy and safety of inclisiran in patients with high cardiovascular risk and elevated LDL cholesterol (ORION-3): results from the 4-year open-label extension of the ORION-1 trial. Lancet Diabetes Endocrinol 2023; 11: 109-9.
- 82. Reijman MD, Schweizer A, Peterson ALH, et al. Rationale and design of two trials assessing the efficacy, safety, and tolerability of inclisiran in adolescents with homozygous and heterozygous familial hypercholesterolaemia. Eur J Prev Cardiol 2022; 29: 1361-8.
- 83. Dziennik Ustaw rok 2020 poz. 83 INFOR.PL. Available from: https://www.infor.pl/akt-prawny/ DZU.2020.011.0000083,rozporzadzenie-ministra-zdrowia-w-sprawie-rejestru-hipercholesterolemii-rodzinnej. html